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Hyperammonaemia Medications

This document should be read in conjunction with this DISCLAIMER

Highly Restricted: Requires Neonatologist/Metabolic Physician approval before commencing

A ALL 3 medications are combined in ONE syringe in a final volume of
50 mL, and then administered to the patient by intravenous infusion.

Plasma ammonia levels to be monitored regularly and at the discretion of the treating
neonatologist/metabolic physician.

L-Arginine 50% (59/10mL) ampoule = 500mg/mL (Armagine®)
Sodium Benzoate 2g/10mL ampoule = 200mg/mL (Amzoate®)

Presentation

Sodium Phenylbutyrate 2g/10mL ampoule = 200mg/mL (Amybutyrate®)

KEMH: Hyperammonaemia kit kept in SCN3 Medication Imprest Cupboard
PCH: Medications are kept in the ADM as virtual kit: ‘Hyperammonaemia kit’

Classification | Ammonia Scavengers

Indication Acute Hyperammonaemia — Suspected Urea Cycle Disorders

Dosage is determined by the Metabolic Physician. The following
regimen represents maximum dosages for each medication.

Dose

Loading Dose is administered over 2 hours.

Maintenance Dose is administered over 24 hours or as directed by the
Metabolic Physician.

See Appendix 1 for prescribing on Neonatal Variable Rate Infusion Chart
MR725.01 (KEMH)/ MR828.02(PCH).

(1.25mL/kg)

Medication Loading Dose Maintenance
Dose
Arginine 250mg/kg 250mg to 600mg/kg
(0.5mL/kg) (0.5mL to 1.2mL/kg)
Sodium benzoate 250mg/kg 250mg/kg

(1.25mL/kg)

Sodium
phenylbutyrate

250mg/kg
(2.25mL/kg)

250mg/kg
(2.25mL/kg)
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Administration

Administer by IV infusion via a large vein or central line where possible.
Loading Dose is administered over 2 hours.

Maintenance Dose is administered over 24 hours or as directed by the
Metabolic Physician.

Follow with the chaser to ensure that the full dose is administered.

Monitoring Note: During the LOADING DOSE, there is no need to give maintenance
fluids. See ‘Notes’ below.
e Monitor plasma ammonia levels 1-2 hourly as ordered
e Monitor blood sugar and blood gases every 2 to 4 hours
e Monitor electrolytes — sodium may increase due to sodium content in
sodium benzoate and sodium phenylbutyrate
e Monitor plasma potassium concentration as hypokalaemia is common.
Potassium should be added once urine flow is normal and the plasma
potassium concentration is known.
Dose Adjust dose according to response, as advised by the Metabolic Physician.
Adjustment
Guidelines & | Hyperammonaemia
Resources
Compatible Glucose 5% (preferred), Glucose 10%, Sodium Chloride 0.9%
Fluids

Preparation

Prepare Loading and Maintenance doses separately and clearly mark each
syringe as Loading or Maintenance “Ammonia scavengers”

All three medications are to be combined together in 5% glucose, in a 50mL
syringe.

Draw up the required doses of arginine, sodium phenylbutyrate and sodium
benzoate and make up to 50mL in the syringe with 5% glucose.

Adverse Common Extravasation risk, hypokalaemia , electrolyte imbalance
Reactions
Storage Store at room temperature

KEMH: Hyperammonaemia kit kept in SCN3 Medication Imprest Cupboard

PCH: Medications are kept in the ADM as virtual kit: ‘Hyperammonaemia kit’
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Notes The LOADING DOSE gives the approximate equivalent of 20mL/kg of a
Normal Saline bolus. The accompanying glucose and fluid quantities of the
LOADING DOSE means there is no need to give maintenance fluids.
However, maintenance glucose, fluids and electrolytes will need to be added
during the MAINTENANCE DOSE.

SAS Category A Form to be completed (online submission at PCH)
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Appendix 1 : Sample Infusion Chart Order

ig DO NOT WRITE IN BINDING MARGIN
S e R ALLERGIES & ADVERSE DRUG REACTIONS _
Neonatology Directorate [INit Known [ Junknown [ ] Yes — refer to NIMC (Tick appropriate box) | Med Rec. No: ...l
Patient Name: Baby's Name Date: 09/02/19 Surname: UMRNStlcker
NEONATAL VARIABLE RATE e — ]
INFUSION CHART Gest Age + CGA Forename: e« A ™ .
Year: 20_19 APPENDIX 1 SAMPLE |[sw Working Wt 3.8kg Gender: ... . DOB. ...
MEDICATION ORDER ADMINISTRATION OF ALL 3 MEDICATIONS COMBINED RATE CHANGE
Date: 09/02/19 | Medication: Date: 09,/02/19 09/02/19
Route: |\/ Arginine Time: 0900 1100
Dose in Infusion: Dose/kg/time (at 1TmlL/hr): Rate (mL/hr): 25mL/hr 2mL/hr
] Doctor: Dr's Signature | Dr's Signaturg
K
Diluent: Dose Calculation: Murse: Murse 1 Murse 1
Glucose 5% 250mg x weight (3.8kg) Nurse 2 Murse 2
Final Volume: Doctor name: Dr's name Volume Discarded:
Signature:  Dr's Signature
Date: 09/02/19 | Medication: Date: . . . . . . . .
el Soc'fiﬂ,lﬁngenzaote < Direction: Combine ALL 3 medications in one syringe to a final
Router 1y ime volume of 50mL as per the 'Hyperammonaemia Guideline”
Dose in Infusion: Dose/kg/time (at 1mlL/hr): Rate (mL/hr):
950mg Doctor:
K
Diluent: Dose Calculation: MNurse:
Glucose 5% 250mg x weight (3.8kg)

Final Volume:

Doctor name: Dr's Name
signature: Dr's Signature

Volume Discarded:

Glucose 5%

Date: 09/02/19 | Medication: Date:
Route: |\ Sodium Phenylbutyrate Time:
Dose in Infusion: Dose/kg/time (at 1mlL/hr): Rate (mL/hr):
950mg i
= Doctor:
Diluent: Dose Calculation: Nurse:

250mg x weight (3.8kg)

Final Volume:

£40 ) B0y

Doctor name: Dr's Name

signature: Dr's Signature

“olume Discarded:

MR725.01 (KEMH) or MR828.02 (PMH/PCH)  NEONATAL VARIABLE RATE INFUSION CHART
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Document owner: Head of Department - Neonatology
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Date first issued: November 2018 Version: 1.3
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Standards Applicable: | NSQHS Standards:
1 ® Goverance

3 Q Infection Control

4 QMedication Safety;
Printed or personally saved electronic copies of this document are considered uncontrolled.
Access the current version from the WNHS website.
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